
Material Test Report 
Helt Codo: HTB An Amerl-Forge Group Company 

13770 Induatrlal Rd. Houslon, TX 77015 
ICO BOO1:2W8 CaMed Sales: (713) 848-4421 Fax: (713) 4558388 

Ceriiflcation No.: 194 4 01 

Ceriiflcation Date: 11 /15/2010 

PLESA ANAHUAC Y CIAS 
SA DE cv AV. VALLE oe LAS 
ALAMEDAS 66-0 

54940 TULTITLAN, EW, MEX 

- 
Nicholas Tepovich - Melallurglc Lab Manager 

PO: 9216 1 Sales Order: 89436 Line: 3 
ltem ~ode: 0~03~ioioo-oo~i~ 1 a~ shipped: 5 

Rem Deso: FLG 10.00 0600 BL RF 
Supplier: MACSTEEL Supplier Heal: 4M7374 9 

SPCC: ASTM A105/A105N-(lO)/ASME SA 105/SA 105N-(08a) Section 11 Psrt A - Normalized 
Elornint Wwt) Ladls Pmduot EPCRA CAS1 1 Elmiint (%M) Lrdlv Produaí EPCRA CAS# 
C Cltbon 0.19 i H i  Nlckel 0.14 ) 7440-02-0 
Nn hanpancae 1.03 8 7439-96-5 jCr c n r d i u r  0.20 7440-41-3 
P Qhoaphoroui 0.021) : M 0  wiytdenun 0.02 
S Sulphuf 0.008 i V v.oidiun 0.005 
si siircan 0.20 Cb colunbiun 0.002 
CU Copper 0.21 4 7440-50-8 iC.E. 0.43 

MechrnlultwUng : Hoit Tmat 
Tes t  Lab AYG i ~ o r r n .  r a w .  I F I  1675 
Te3t Bar 612s Tes t  P i s c a  j ~ o r m .  IHral 4.0 
HBW 143 - 143 jNoím. C e a l l n ~  Type A I R  
Elg 101 31.0 iworrn. Locetion A i G  

RR ( 8 )  64.0 
T e n s i l e  Speclmen S i r e  i in l  .248 Other 
T e n s i l e  l k s i )  16.1 ~ M I L L  WCSTEEL 
Yield l k s i )  46.5 j HHC 41113749 
Gauqe Lenqth 1 j EI‘ Y 

: 

Product compliant with NACE HR0175, l a t e a t  e d i t i o n  and dimensiona t o  ANSI 016.5 
No Hela r e p a i r  pertormed. Chamical ana lya la  r e a u l t s  shom a r e  a c t u a l .  Forgings a r e  capable of passing 
h y d r o s t a t i c  test compatible with t h s  appropr ia te  ra t inq .  Elonqation teken lrom a rovnd apecimen. A l 1  mate r ia l  
supp l ied  undsr t h i s  o rder  l a  c e r t i f i e d  t o  be  f r e e  of rnsrcury c o n t ~ m i n a t l o n  and no marcury bsar lnq squipmnt was 
u ~ s d  i n  nanufacturlng. f a b r i c r t i o o  o r  teat lnp ' .  Yleld s t r a n q t h  uas determlned usinq the 0.29 o f f s e t  niethod. 
Ha weldinp parformed. 


